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Test Report No: 170552 Date: September 19, 2002
% SUBJECT: Flame Spread Classification and Smoke Density Developed.
w
2 SAMPLE ID: Samples of Padding Insulation was received from the client on 8/15/02. The samples
2 were received in good condition.
g
Ll
% PROCEDURE: The samples were evaluated for surface flammability and smoke development in
accordance with ASTM E 84-97a. No revisions to this report are allowed 90 days
after the report date.
g
TEST DATES: 9/4/02.
4
3 RESULTS: On the following page 5
i
CONCLUSION: The samples comply with Surface Flammability and Smcke Development in
accordance with ASTM E 84-97a.
5
§ CERTIFICATION: The tests reported here were conducted under the continuous direct supervision of 2
SGS U, 8. Testing Company Inc. ]
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This raport is issued by SGS U.S. Testing Company Inc. undar it Genaral Conditions for Testing Servieas, as printed on revarse side. 5G3 US. ¢
Testing’s responsibility under this report is limited to proven negligence and will in no tase¢ be fmofe than the amount of the tasting faes. Except H
by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer anly to E
the samplsis) 183ted unlsss otherwise stated, under the conditions agread upon. Anyons relying on this repert should understand all of the details 3
of the engagement. Meither the name, sesls, marks nor insignia of SGS U.S. Testing may be used in any advertising of promotional matenals 3
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5 Midwest Padding, NE A
7
¢ RESULTS:

]

} Flame Spread: 2
Ignition: 21 seconds §
Flame Front: 9.5 feet max. E;

E Time to max. spread: 5 min., 46 sec.

g

% Test Duration: 10 minutes
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g Calculation: 82.81 X 0.515 = 42.65 §
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E Summary: Flame Spread: 45

i Smoke Density: 120

8
Observations: 3
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g
Sample surface ignition occurred at 21 seconds. A maximum flame front advance of 9.5 feet was o
observed at b minutes, 46 seconds.
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